

| | | | | | | |
|--|--|-----------|------|--------|----------------|------------|
| Received:05/15/2003 | Completed:05/16/2003 | Letter: H | rb | P.O.#: | Test Report #: | 2-45408-0- |
| Client's Identification | Style: Night Drop SS. Fiber Content: 70% Polyester 30% Cotton. Width: 54" *110". Finish: Aerocellular Foam Side. Weight: 10 oz sq/yd. | | | | | |
| Tested For: Garland Drew | Key Test: NFPA 701-99 TM#1 | | | | 150 | |
| Verseidag Seemee US 4 Aspen Drive Randolph, NJ 07864 | Tel: 1-(973)-252-1189 | | Ext: | | | |
| | Fax: 1-(973)-252-1109 | | | | | |

LE: 1999 V: 12/01 PC: 0.5H

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Propagation of Textiles and Films (Not Exceeding 700 g/m²) - 1999 Edition - Test Method #1 (** see note on page 3)

PRODUCT CONFIGURATION: Single Layer; Multi Layer

RESULTS REPORTED: Initially; After 3 dry cleanings; After 5 launderings @ 160°F

RESULTS:

| Specimen # | Afterflame* (seconds) | Flaming Drip (seconds) | Weight Loss (percent) | Flame Projects Above Top Of Specimen (yes/no) |
|------------|--------------------------|---------------------------|--------------------------|--|
| 1 | 0 | 0 | 50.5 | Yes |
| 2 | 0 | 0 | 42.0 | Yes |
| 3 | 0 | 0 | 51.7 | Yes |
| 4 | 0 | 0 | 52.4 | Yes |
| 5 | 0 | 0 | 58.8 | Yes |
| 6 | 0 | 0 | 53.0 | Yes |
| 7 | 0 | 0 | 63.4 | Yes |
| 8 | 0 | 0 | 69.7 | Yes |
| 9 | 0 | 0 | 61.6 | Yes |
| 10 | 0 | 0 | 63.6 | Yes |
| | | Mean: 0 | Mean: (56.7) | |

STATISTICAL VALUES: SD = 8.2 3 SD = 24.5 Mean + 3 SD = 81.2

ABBREVIATIONS USED: SD = Standard deviation.

APPROXIMATE WEIGHT OF MATERIAL (as measured by Govmark): 343 g/m²

PRECONDITIONING: 0.5 hr @ 220°F (Standard)
 24 hrs @ 68±9°F (Alternate: Material shrinks/distorts @ 220°F)

CONVERSION FACTOR: g/m² ÷ 28.35 x .835 = oz/yd²

NOTE:

- All specimens prepared in the length direction.
- See addendum for individual specimen weights.

REMARKS: None.

| | | | | | | |
|---|--|-----------|----------------------------|--------|----------------|------------|
| Received:05/15/2003 | Completed:05/16/2003 | Letter: H | rb | P.O.#: | Test Report #: | 2-45408-0- |
| Client's Identification | Style: Night Drop SS. Fiber Content: 70% Polyester 30% Cotton. Width: 54" *110". Finish: Aerocellular Foam Side. Weight: 10 oz sq/yd. | | | | | |
| Tested For: Garland Drew Verseidag Seemee US 4 Aspen Drive Randolph, NJ 07864 | | | Key Test: NFPA 701-99 TM#1 | | 150 | |
| | | | Tel: 1-(973)-252-1189 | | Ext: | |
| | | | Fax: 1-(973)-252-1109 | | | |

FAILURE CRITERIA: As cited by NFPA 701 - 1999 Edition Test Method #1**

| Afterflame | Flaming Drip Mean | Weight Loss (percent) | |
|------------|----------------------|-----------------------|---------------------|
| | | Mean | Individual Specimen |
| * | Exceeds 2 seconds | Exceeds 40% | Exceeds Mean + 3 SD |

CONCLUSION: Based on the Results on page 1 and the above Failure Criteria cited by NFPA 701 - 1999 Edition Test Method #1, the item tested:

[] Passes; [x] Fails; [] Requires testing of 10 additional specimens
i.e. only one individual specimen failure was noted

REVISED FAILURE CRITERIA (see below "Comments"):

| Afterflame | Flaming Drip Mean | Weight Loss | | Flame Height (Individual Specimen) |
|------------|----------------------|-------------|-------------|---------------------------------------|
| | | Mean | Ind. Spec. | |
| * | Exceeds 2 seconds | Exceeds 40% | Exceeds 50% | Projects above top of specimen |

CONCLUSION: Based on the Results on page 1 and the above Revised Failure Criteria, the item tested:

[x] Passes; [] Fails; []

* Afterflame is required to be recorded; however, the NFPA document does not factor it into the Failure Criteria reporting requirements. It should be noted that excessive afterflames (15 seconds or more) could be cause for rejection by local fire authorities performing "match" field tests.

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by NFPA 701 - 1999 Edition Test Method #1.



AUTHORIZED SIGNATURE
THE GOVMARK ORGANIZATION, INC. /jd

(Page 2 of 3)

Certificate of Flame Resistance

NFPA-701

THIS IS TO CERTIFY THAT THE MATERIAL DESCRIBED HAS BEEN TESTED ACCORDING TO NATIONAL FIRE PROTECTION ASSOCIATION STANDARD METHODS OF FORE TESTS FOR FLAME-RESISTANT TEXTILES AND FILMS (1999 EDITION), AND MEETS THE REQUIREMENTS STATED THEREIN FOR FABRIC OR OTHER MATERIALS USED IN CURTAINS, DRAPERIES OR OTHER WINDOW TREATMENTS. THE TERMS CURTAINS, DRAPERIES, OR OTHER WINDOW TREATMENTS, INCLUDE, BUT ARE NOT LIMITED TO: WINDOW CURTAINS, STAGE OR THEATER CURTAINS, VERTICAL FOLDING SHADES, ROLL-TYPE WINDOW SHADES, HOSPITAL PRIVACY CURTAINS, WINDOW DRAPERIES, FABRIC VERTICAL SHADES OR BLINDS, HORIZONTAL FOLDING SHADES, SWAGS, FABRIC HORIZONTAL SHADES OR BLINDS, TABLE SKIRTS, TABLE LINENS, DISPLAY BOOTH SEPARATORS AND TEXTILE WALL HANGINGS. THE FLAME RESISTANT TREATMENT IS DURABLE TO WASHING.

NIGHT DROP SINGLE SIDE 110"
(TEX-DIGI-LON)



Verseidag Seemee US, Inc. 4 Aspen Drive Randolph, NJ 07869